ADAMATION
B7 Adams Street
P.O. Box §5037

Newton, MA 02485-0037

Tal.:

(617) 244-7500

ARBC SERIES
SLAP Series
Operation,
Maintenance

And
Repair Instructions

PART NUMBER: 99-9000-030 ..

Price: $20.00

Revised:

2/02







SECTION 1

SECTION 2

SECTION 3

SECTION 4

SECTION 5

5
5
5
Figure 5-
5
5
5

TABLE OF CONTENTS

TAREANTY (Dependant On Complizance Wit Anuali) Fage
INTRODUCTION

Basic SLAP Series Dishwashing Machineg...cecmmoes PE08

Steam Exhaust Vents (Cptional).. verenrenaas rerirenrane .. Page
Prewash Hood And Sink (Optlopal 22” and 36”) SRR - L | =
Power Wash Cabinet.. .. FEOVOIUOROIOURE - Y 1=
Figure 1~1 SLAP Serles Dlshwashlng Mach1ne SNUTSTUPOOTOUSRUVUR - - Yo § <
Power Rinse Cabinet (SLAP 64 Onlv).. N ... Page
Final Rinsammmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmm“Page
RACK Dl T @O L Ol recsmrsenessmsss s sessmssesenssss s ssensssasessemssssssssimsssessssessssssssrenns. £ G0 €
CADINEL DOttt s s s ssemssress s sissssarsesssssssssssessmensrsesers £ 8 G &
DAMENS 1 OI1S et vcrissesresserersrmsces s sssssss e sarssssestseasmessursssssssssssssssssssssssissstessessnsesses. LGS

INSTALLATTION

S Utility Reguirement S s st BAGR
DEMAGE INSPEOEE L Ol eeemeeiresertiessmressssasss s ssssesssssesssss s s sessesseesssssisnssnsssseassssans Page
Unpackingu o e PAGE
o= ot R ol I o o SO O RO OO OO SO S Page
Electrical Connecticons. Page
PIUMBING CONTLE T L OIS et sreeeeseesmereasasreseeeasvesess peessseas ssssaseess sesssssses saasssasssisnssnssssass Page
Instaliation Check QUL s D306
Initial Control Start Ubu.eecseseom .. Page
Daily Start Up.. et st eae et e . Page
Shut Down.. - Page
Preventive Malntenance ................................................................................................... Page
OPERATION
Operating Controls BAnd INGLlCatorS. i ;i

Figure 3-1 Operating Controls And Indicators.....

TROUBLESHOOTING
Troubleshooting GURIdE i —————————————— Page
Troubleshooting Guide — For Authorized Service RepS... Page
TORRTY o W Vo iy RO T 0t (15 o 8 o0 N OO OO OO TS OTUUIOOION Page
ITLTUSTRATED PARTS LIST

Page

GEIIET A L. sercereeis e e sssessusmets s e sessem e bk ss et ke e res s e 4 eSS s SRR SR RA A se RS et i baent et s bareE
Figure 5-1 SLAP 44 Dishwasher Assembly #! (Left Entry)..Page

SLAP 44 Dishwasher Assembly #2 {Left Entry)..Page
Cabinet DoOTr ASSEmDl Y rssenses
Plumbing Manifold AssembliesS. .. eeveeeesnaaenen

Figure 5-2

3

4
«5 Plumbing Assembly (left Entry).
6

2

8

9

Figure
Figure

Figure
Chain Dog Drive Chain Assembly o
Wiring Assembly {leff EnLIV) .o
Electrical Céntrol Back Panel Wiring Ass’y... Page
Electric Heater, Wash Pump, And Drive Wiring

D A I B cutvutresisscsrmseserssrsrssssssm s sasmtsosrasseosasserssests s o e s st st ee st e snrtsn

Figure
Figure

Figure
Page

(=3} o OO0 s 0 L L L

i—-‘\IOkQCOOO-.'E-zmmm
|
g o)
o

]

13-15
15-16
16

17
18-19
20-21
22
23
24-25

26

27-28
29-30

31






MANUFACTURER 'S DISHWASHING MACHINEG WARRANTY AN

Adamation warrants each Adamation dishwashing machine to be free fron
defects in material and workmanship under "normal use and service" (which does
not include normal wear of parts). Within a period of 12 meonths from date of
installation of the dishwasher or eighteen (18) wmonths from date of shipment
from Ffactory, whichever comes first, Adamation, Inc. will repair or replace any
parts which in Adamation, Inc.'s sole Jjudgment, are defective in material or
workmanship and will furnish or pay for the necessary pre-approved labor o

accemplish same.

Warranty part shipment and service can only be obtained by contacting the
National Service Department, P.0. Box 95037, 87 Adams Street, Newton, MA 02495~
0037 - Toll Free Number 1-800-225-3075. Adamation normally ships warranty parts
via ground shipment from its factory in Newton, MA with Adamation assuming the
ground shipment charges. If the customer elects to utilize an express method of
shipping, then the customer shall pay the difference in cost between exprass
shipping charges and ground shipping charges. Request for shipment must be

before 2:30 P.M. E.S.T.

The Adamation Service "Hot Line" is available to discuss any service problem at
1-800-225-3075 from B8:30 A.M. to 5:00 P.M. E.S.T. After working hours, service
is available by calling 617-244-7500, which will connect you with an answering

service and "beeper” network.
Adamation shall have a reasonable time to make such repairs and/or replacements

and all labor is to be performed during regular working hours. All overtime
premiums will be billed to the customer. The warranty parts and labor required

is an integral part of the sale of the system and as such will not apply if the

system is not operated and maintained in strict accordance with the instructions
in the proper Adamaticn manual.

At Adamation’s sole discretion, any and/or all terms of the warranty can be
cancelled if payment for this system has not been received within agreed upon

terms.
This warranty specifically does not cover:

A, Improper plumbing connections by others.
B.. Improper electrical connections by others.
Malfunction caused by improper cleaning or from overleoading.

C.

D. Damage caused by unresasonable neglect and carelessness in operation.

E. Inadequate or excessive water and/or steam pressure.

F. Failures due to deposits resulting from water conditions, detergents, or
lmproper cleaning.

G. Improper cleaning of drain valves, line strainers, pumps, screens, and

all wash and/or rinse nozzles.
4. Improper installation or malfunction of chemical dispensing equipment.

equipment not manufactured by Adamation 1s, at times,

is warranted and serviced only by the local
or similar

Certain specialized
supplied by Adamation but
representative of the particular manufacturer. The following

equipment falls inteo this category. i

1. Electric Powered or gas fired Boosters
2. Disposers



2.

Replacement paris are guaranteed for ninety days, or the remainder oI Tt

3
dishwasher guarantee, whichever ls longer.

This warranty is applicable only for the initial place of installation, Any

change of the original installation ferminates this warranty.

Adamation's warranty cobligaticn with respect to machines located outside of the
the

United States or located in the State of Alaska and Hawali are limited to
furnishing of replacement parts only.

This warranty is in lieu of all other warranties, express or implied and
includes without limitation any implied warranty of merchantability or fitness
for a particular purpose or any other obligation or liability on the part of
Adamation whether in contract, strict liability, tort or otherwise and is
governed by the laws of the Commonwealth of Massachusetts.

Tn no event will Adamation be liable for 1oss of use of facilities or other
property and such things as-but not limited to-additional labor costs, loss of

revenue or anticipated profits and other damages of any kind whether direct,
indirect, incidental or consequential.



Lad

SECTION 1 - INTRODUCTION

This instruction manual contains general information, installation, operation,
principles of operation, trouble~shooting and maintenance information for
Adamation SLAP Series dishwashing machines. A number of accessories are
available for each SLAP Series dishwashing machine. These are described in this
manual. Parts lists with acoompanying exploded views of all replaceable parts of
a SLAP Series dishwashing machine are included in Section 5.

BASTC SLAP SERIES DISHWASHING MACHINE

The Basic SLAP series Adamation dishwashing machine consists of a straight rack
conveyor machine with tabling attached to either end. Dishracks azre
automatically driven through the enclosed cabinet in which wash and rinse
functions are performed on soiled dishware. An outline drawing of the basic SLAP
Series dishwasher, identifying the major sections of the machine, is shown in

Figure 1-1.

The manner in which this machine operates to perform its dishwashing function is
described briefly below. This description applies only to the basic SLAP Series
dishwashing machine. Various modifications and options which convert the basic
SLAP Series machine to¢ other ({SLAP 66, SLAP 80, SLAP 86, and SLAP 100) models

ars described throughout this manual.

Soiled tablewares are placed in the dishracks at the loading station. Heavy food
soil (garbage) must be scraped from the tableware before they enter the machine.
The rack conveyor carries the loaded dishracks into and through the cabinet

where the following functions are performed:

STEAM EXHAUST VENTS (Optional)

Cpticnal steam exhaust vents at the entrance and exit ends of the SLAP Series
dishwasher cabinet are adjusted so as to prevent steam from escdping the cabinet

into the dishwashing area.

PREWASH HOOD AND SINK (Optional 227 and 36")

Tablewares are sprayed with hot water (overflowed from wash and rinse tanks) at
110 to 140°F in this optional prewash stage, prior to entering the power wash
cabinet. The water temperature is at a level, which will remove the remaining
surface food soil and liguids from the tableware surface withcut baking the soil
onto the tablewars. One perforated deep-well basket retains all larger pieces of

food soil and garbage.
into a prewash sink where it is then recirculated.

POWER WASH CABINET

A dishrack with tablewares passing through the power wash cabinet is subjected
to a high volume spray of 160 to 165°F (150 to 155°F for SLAP 64) water, with
detergent added. The wash water is retained in a heated tank beneath the cabinet

B one-gallon per minute make-up water supply freshens the

and recirculated.
grease and soluble material are

cleaning water. Here, all remaining food soil,
removed frcm the dishware.

The prewash water drains through the perferated basket



WASH
CABINET

SANITIZING
RINSE AREA

ELECTRICAL

WASH
CONTROLS

AREA
ELECTRICAL

//////CBNTRDL CABINET

CABINET
DOOR

— L DRIVE

i :
- CMOTOR: =2 o

-
=
=t
_i
Vi

WASH PUMP
MUOTOR

SLAP SERIES DISHWASHING MACHINE (LEFT TO RIGHT OPERATION SHOWN)
FIGURE 1-1



POWER RINSE (SLAD 64 ONLY)

Same as power wash, except water temperature is 165°F and no detergent is added.

FINAT (SANITIZING) RINSE

which subjects the surfaces of the

The dishrack now passses between spray arms,
are

tableware to 180 to 195°F water at a flcw pressure of 20 psi. Provisions
made for the installation of a rinse additive injector if the user so desires.

The high temperature of the final rinse water performs the final cleaning
function, sanitizes the tableware and preheats it for rapid air-drying. The
dishrack emerges from the final rinse cabinet through a spray curtain. If a
rinse additive is used in the final rinse water, dishes will dry in room
atmosphere in about 20 seconds; without a rinse additive it may require as long

as oné minute.

NOTE

This is not the. only, or necessarily the primary, reason for using a rinse
additive. Consult a rinse additive vendor for the full advantages.

RACK DIRECTION

In Figure 1-1, the rack conveyor is shown operating in a left to right direction
(when viewed from above). The SLAP Series machines can be supplied with either
left to right or right to left rack conveyor. In most cases, the information
contained in this manual applies to either. If differences. are significant, an
explanation will be included. In parts lists and exploded views, where alternate
parts are required for left to right or right to left directicns, these are so
identified and different part numbers are assigned.

CABINET DOOR

The SLAP Series dishwashing machine is supplied with a cabinet door, which opens
vertically, as shown in Figure 1-1. The door is used to .access the internal

scrap  baskets, final rinse pan, wash tubes, and curtains.

DIMENSTIONS

The SLAP Series dishwashing machine cabinet is designed tc accept a normal sized
serving tray (14" x 18") placed vertically in the dishrack. The machine opening

is 24” high x 227 wide and will accept a standard 20 x 207 dish rack."



[+

UTILITY REQUIREMENTS

Wwhen the dishwashing machine was ordered, the buyer was provided with an
Adamation survey report describing the exact utility requirements (electricity,
rinse hot water, steam, wash tank hot water, etc.). Before installation, all
utility ratings must be checked and verified. The machine can be assembled and
installed in a very short time (if necessary), but it cannot be operated unless
the incoming utilities mest thse requirements of the machine and of the MNational

Sanitation Foundation.

DAMAGE INSPECTION

all shipping containers received should be checked

against the bill of lading. Report any missing containers to the carrier and
alsoc to the BAdamation National Service Department ({immediately by phone) . At
this time, all containers received should alsc be inspected visually for

external evidence of damage in transit. If any container shows such evidence,

notify the carrxier and have his representative present when the container is
not toc Adamation.

opened. Transit damage claims must be made to the carrier,
Notify the Adasmation WNational Service Department of any damaged equipment

received.

Immediately upon arrival,

-If any of the cartons which contain parts, arrive .damaged {o'the;exﬁéﬁt;tﬁat
parts may be missing, immediately request a complete listing of all parts
shipped in that container from the_Aéamation National Service Department. Notify

Adamation and the carrier of any missing parts.
UNPACKING

Remove the dishwasher from the shipping crate, being careful not to damage any
external parts or surfaces. When lifting the machine with the use of a hi 1ift
or a fork lift, be sure to protect drain lines and valves by using blocking

between the machine frame and the lifting forks.

Remove the shipping box inside the wash cabinet. Unpack the box and remove the
square wash tubes and curtains. Place the wash tubes in the upper and lower
manifolds. Wash tubes lock into position by turning tube until the locking pin
on the wash fube aligns with the locking tab of the socket on the upper and
lower manifold. Install the curtains into the SLAP Series machine as indicated

by the curtain labels on the exterior of the dishwadher.

INSTALLATION

Adjust the bullet feet of

Set the machine in place in the dishwashing area.
zbove finished

the machine until the entrance and exit heights are 347
floor. Place a level across the top of the machine (from left to right).
Adjust the bullet feet of the machine up or down until the machine is level.
Place a level across the top of the machine (from front to back). Adjust the
bullet feet of the machine up or down until the machine is level.. After all
adjustments are made, nake sure ;that the entrance and exit heights of the

machine remain at 347 above finished floor.

—



INSTALLATION {cont.)

2. Install dish tables into entrance and exit of machine. Locate and dzrill
holes for mounting bolts betwesen dish tables and SLAP machine. Note ail
contact surfaces of the dish tables to SLAP machine (This will vary with
table design). Remove dish tables from the entrance and exit of the SLAP
machine and apply silicone sealer to all contact surfaces. Reinstall dish

tables  into the entrance and exit of SLAP machine and secure dish tables

using mounting bolts. Apply silicone sealer to all ocutside contact points of
the dish tables and SLAP machine to prevent any chance of water leaks. Dish
tables should be pitched slightly towards SLAP machine to aliow excess water

to flow into machine.

o

ELECTRIAL CONNECTIONS

Incoming electrical power supply to the SLAP Series dishwasher MUST comply with
2ll local electrical codes and have a fused power disconnect switch {supply by
others) or similar protectlve device installed. This disconnect switch should be
at an accessible location in the vicinity of the dishwasher and MUST be factored
& sized according to the proper amperage rating per the data plate, located on

the front of the SLAP Series dishwasher.

1. Remove the center cover of the SLAP Series electrical control panel -to
access all of the electrical components. A .1-3/8” diameter hole is. provided
for the incoming power supply line on the bottom -¢f the electrical control

panel.
Connect the hot leads of the power supply line teo L1, L2, & L3 of the heater

line contactor {left contactor) and connect the ground wire to the grounding
lug located at the bottom left of the electrical_control'panel. (See Figure

5-9)

|l\)

**  SPECTIAL NOTE: Before putting the dishwasher in operation, check the
direction of rotation of the pump motor. To do this, check the end of the
motor shaft that projects through the motor housing. An arrow label shows
the correct shaft rotation. If the pump is rotatlng in the wrong rotation,
first turn off the building’s power source to the machine and then
interchange any two of the three L1, L2, & L3 incoming power connections to

the heater line contactor.

PLUMBING CONNECTIONS

All final plumbing connections to the SLAP Series dishwasher MUST comply with
local plumbing codes.

1. HOT WATER

The SLAP Series machine requires one hot water connection with the following

criteria:

a, Flow pressure: 20 psig

b. Flow rate: 4.5 GPM

c. Water temperature: 180 to 195°F

A manual shut. off valve {supplied by others) must be added to the supply hot
water line at an accessible location in the vicinity of the dishwasher.



[n8)

PLUMBING CONRECTIONS {cont.)

2. DRAIN

The SLAP Series machine reguires Lwo drain connections with the following

criteria:
a. Main drain valve — 1 ¥ diameter coppal Of equivalent

b. Overflow drain - 2" diameter copper or equivalent

fhe main drain wvalve, remove the

x%* SPECTAL, NOTE: If soldering is xequired to
First to eliminate the chance of

drain tailpiece from the drain valve body
heat damage to the drain.

STEAM (If reguired)

W

The SLAP Series machine reguires one steam supply and one condensate return

connections with the following criteria:

a. Steam supply - %* diameter IPS (F)

b. Condensate return - 3" diameter IPS (F)

o. Maximum/minimum flow pressure — 15/5 psi
4. Maximum steam consumption — 2 Bhp (1 Bhp = Approx. 30 lbs per hour)

INSTALLATION CHECK OUT

alled and all required

service connections are made, the machine must be inspected to make sure that

all work has been performed properly.

After. the .SLAP. .dishwashing machine 'is completely insta

¢ Machine is leveled

e Dish tables are installed correctly

¢ All final plumbing connections are correct

e nll final electrical connections are correct
e Soap dispénser is installed*

, are not supplied with your
SLAP Series dishwasher, please contact your tocal chemical supplier to
install and maintain this equipment. '

*NOTE: Soap dispensing and rinse additive equipment

INITIAL, START UP

The SLAP Series dishwashing machine has been thoroughly tested and all timing
circuits have been adjusted at the factory.

Mzke sure the machine power switch is in the “OFF” position.

1.

2. Turn “ON” the main power supply disconnect switch to the machine.

3. Close main drain valve under machine.

4. Make sure that the final rinse pan is installed under the final rinse spray
pipes. .

5. Make sure that the three (3) scrap baskets are installed in the wash
cabinet,

6. Make sure that the six (6) sqguare wash tubes are installed properly in the
upper and lower manifolds. i

7. Make sure that all curtains are located and installed correctly in the
machine.

8. Close the wash cabinet door.

NOTE: The SLAP Series machine is equipped with a door interlock switch. When
The cabinet access door 1s open, the control circuit is interrupted and the

machine will not operate.



pXe]

INITIAT, START UP (cont.)

=

Turn “ON” the main water fead to the machine.

Switch the machine to “ONY

a. The machine pilot light iliuminates.

b. The automatic fill solenoid will open and begin f£illing the machine.

NOTE: Check all plumbing for leaks during the automatic fill cycle.

c. When the automatic fill solenoid closes (turns “OF¥”), open the wash
cabinet door and remove one scrap basket. The water level should be
approximately half an inch below the installed scrap baskets. If water
level is too low, rvefer to SECTION 4, TRCOUBLESHOOTING, for automatic £fill

timer adiustment.

d. When power wash temperature reaches 160 to 165°F, the machine is ready

for use.
Start the SLAP Series dishwashing machine by pushing a dishrack into the

machine entrance. The rack will activate the auto start lever and turn. “ON”

the drive system and the wash pump system. The final rinse is equipped with

a delay “ON” circuit, so it will activate when the dishrack enters the final

rinse area. :

a. While the machine is running, check the following:

Motor rotation - Motors should operate in the direction/rotation as

indicated cn their respective arrow labels.

¢ Wash tank temperature — Temperature should be 160 to 165°
155°F for SLAP -64) whlle machine is operating.’

¢ Rinse tank temperature (SLAP 64) - Temperature should be 160 to’ 165°F

while machine is operating.

(150‘to"

¢ Final rinse temperature - Temperature should be 180 to 195°F while
machine is operating. _ -
e Final rinse predsure - Gauge presSure'shquld be set at 20 psi while

machine is operating.
b. The drive and pump will stop automatically when the rack exits the SLAP

Series machine.

NOTE: Heating system is energized as long as the machine is filled with
water and the machine switch is in “ON* position.

DAILY START UP

1. <Close main drain valve.

2. Install final rinse pan at exit of machine.

3. Install scrap baskets into wash/rinse cabinet.

4. Close wash/rinse cabinet doors.

5. Turn main power supply disconnect switch to “ON” position.

6. Turn machine power switch to “ON” position.

7. Machine will automatically fill tank(s) with water.

8. When machine stops £illing, push dishrack into machine entrance. Machine
will automatically start when dishrack enters machine.

9. If machine does not start, make sure water supply valve to machine is open
and main power supply disconnect switch is “ON”. Repeat steps #6 through #8.

10. Report ALL problems to your shift supervisor and/or Adamation Service at
1-800-225-3075.

SHUT DOWN

1. Turn machine power switch to “OFF” position.

2. Turn main power supply disconnect switch to “OFF” position.

3. Open main drain valve.

4. Open wash/rinse cabinet doors.



1
C

SHUT

DOWN (cont. )

|

ba

B

ftt
<

|

Remove scrap baskets from wash/rinse cabinet and clean thorocughly. Flace

scrap baskets on table to dry.

Remove final rinse pan at exit of machine and clean pan thoroughly. Place
pan on table to dry.

Remove ALL se¢uare wash tubes from machine. Remove end caps and clean tubes
thoroughly.

Replace end caps on ALL square wash tubes and reinstall wash tubes inte
machine,

Remove ALL curtains from machine and wash thoroughly. Replace AT curtains

in their respective places.
Wash out and wipe down INSIDE and OUTSIDE of wash/rinse cabinet(s).

NOTE: To keep your SLAP Series dishwasher working at optimum performance,
scrap baskets should be emptied after each meal or peak period.
Also, on machines without a prewash unit, tablewares should be pre-
scrapped and pre-washed at an external scrapping sink prior to

running them through the dishwasher.

PREVENTIVE MATINTENANCE

Proper clsanin
maintenance that will keep 1t operating properly and

years.

g .of yoﬁr SLAP Series_dishwéshing_machine is the best preventive:
trouble free for many

The following peints should also be addressed and be included in your

preventive maintenance routine.

1.

IN

w

* %

pPeriodic close inspection of the machine interior should be made to access,
if any, build up {accumulation) of water scale and/or Zfood soil. Water
conditions and pre-washing technigues will determine how often special
cleaning of your machine is required. If special cleaning is necessary:.

a. Remove all curtains, scrap baskets/tray, and wash.tubes, so that all hard

to reach arsas are accessible.

b. Using a scrub brush and a de-liming solution (or hot soapy water), scour
"all interior surfaces of the SLAP Series dishwashing machine, including
the heating— element. Using the same cleaning solution, scour all
Curtains,/§érap baskels/tray, and wash tubes.

Rinse all interiocr surfaces and components with clean water before using

your machine again.

Periodic inspection of water line strainers should be performed to protect
solenoid valves from water scale & sediment. Loosen the nut locataed at the
bottom of the water line strainer and remove the sediment screen inside.
Flush this screen with clean water and replace into water line strainer.
NOTE: Make sure that the main water feed valve is closed baefore attempting
this procedure.

Wash/rinse pump(s) and drive motors are fitted with sealed ball bearings. It
is not necessary to lubricate these motors. However, the exterior surfaces
of these motors should be kept as clean as peossible. Periodically wipe down
wash/rinse pump (s) and drive motoy to remove any accumulating dust.

WARNING: DO NOT SPRAY WATER ANYWHERE NEAR THESE MOTORS.



(=
=

SECTION 3 - CPERATION

OPERATING CONTROLS AND INDICATORS

A1l of the controls and indicators required to start and operate the dishwasnhing
machine are listed below, together with a short functional description of each.

Figure 3-1 shows the physical locatlon of each control and indicator.

All

electrical controls are plainly marked either on the machine or on the control
itself,

fuud

>

w

|

|

w

|m

10,

WASH TANK DRAIN VALVE - This is used to drain the wash tank for cleaning,

shutdown, and maintenance.

MACHINE POWER SWITCH (ON/OFF) — This is the main operating switch of the
dishwashing machine. In the “OFF” position, all pumps, drive motors, heating
units, and water circuits are stopped. In the “ON” position, the machine
will automatically fill with water. It will only start when the proper water
level is attained and a dishrack is inserted into the machine entrance.

PILOT LIGHTS — The “ORANGE” pilot light illuminates when the main building
power supply to dishwashing machine is “ON”. The “RED” pilct light
illuminates when the-dishwashing machine power switch is “ON”.

CONTROL CIRCUIT OVERLOAD BREAKERS — These provide short circuit protection
for both the high voltage and low voltage components in the “CONTROL

CIRCUIT™.
TRANSPORMER FUSE (1/8 AMP) - This provides overload protection for the

control circuit transformer.

POWER WASH/RINSE TEMPERATURE GAUGE (8) - This displays the temperature of the

water in the wash tank. This water is then recirculated through the upper

and lower wash arms to clean the washables.

FINAL RINSE TEMPERATURE GAUGE ~— This displays the temperature of the flnal

rinse water just prior to entering the spray arms. The gauge only indicates

when the final rinse water is flowing.

FINAL RINSE PRESSURE GAUGE - This displays the flow pressure of the final

rinse water just prior to entering the spray arms. This gauge enly indicates

when the final rinse water is flowing.

DOOR INTERLOCK SWITCH - This removes all low voltage from the control

circuit. When a cabinet door is open, -all pumps, drive metors, heating

units, and water circuits are turned VOFF”.

NOTE : This switch is not intended to replace turning “OFF” the main power
supply disconnect to dishwashing machine during shutdewn or

maintenance procedures.
AUTO START SWITCH - This initiates the wash and rinse cycles when a dishrack

11,

is inserted into the machine entrance,
MATIN POWER SUPPLY - DISCONNECT SWITCH TO DISHWASHING MACHINE (NOT SHOWN) -

This device (supplied by others) provides a power disconnect and short
circuit protection for the incoming 3 phase electrical service. This device
should be utilized in accordance with the START UP and SHUT DOWN procedures
from this manual. This device is not supplied with your SLAP Series
dishwasher. It should be installed in accordance with all elactrical codes

by a licensed electrician.



AND IND ICATORS



TROUBLESHCOTING GUIDE

The information

Beifore
operator

should be
% WARNING:

PROBLEM

Machine will not start’

in this

SECTICH 4 -~ TROUBLESHOOTING

section is
and/or qualified service personnel in locating and resolving minor problems.
a problem cannot be readily corrected,
contact Adamation Service
following any of

thoroughly
procedures ifor their SLAP Series dishwashing machine.

or the
the

intended

nearest
procedures
familiaxr

Before any service oxr inspection,
switch for the dishwasher fto “OFE" position.

LOOK FOR

Main power “OFE
Door open

Table limit switch
(cptional}

Tranaformer fuse
blown

given: in
with the

to assist

LR

[

the machine operator
If

the machine operatcr or manager sheculd
authorized
this

start up and

representative.
the machine
shut dovn

service
section,

turn main power supply disconnect

CORRECTIONS

Turn “ON” main power
Al doors must be
closed. Dcor interlock
switches prevent the
operation of the
machine,

Takle limit switch is
located at the end of
the clean dish area;
Remove any rack(s) from
this area.

Replace the 1/8 Amp fuse
located on the front of

.the electric panel.

Machine will not fill

Main water “OFF”
Main power “OFF”
Doeor open

Table limit switch
{opticnal)

Transformer fuse
blown

b =

Turn “ON” main water
Turn “ON” main power
All doors must be
closed. Door interlock
switches prevent the
operation of the
machine. - ‘
Table limit switch is
located at the end of
the clean dish area:
Remove any rack(s) from
this area.

Replace the 1/8 Amp fuse
located on the front of
the electric panel.

Auto £ill will not stop

=

Drzin valve open
Float switch stuck

Close drain valve

Make sure float switch
moves up and down
freely. Remove any
debris from around
fioat.



EY

TROUBLESHOCTING GUIDS

(cont.}

PROBLEM

Drive and pump will not
start

LOOK FOR

Main power “OFEY
Machine power “OFE”

Auto start switch is
stuck

Door open

Table limit switch
{optional)

Blown 7 Amp fuse(s)

CORRECTICNS

Turn “ON” main power
Turn on machine power.
Machine will run
through auto £ill cycle
and then be ready for
operation.

. Auto start switch is

located at the entrance
of the machine and is
activated by entering
rack(s). This switch
must move freely.

. All doors must be

closed. Door interlock
switches prevent the
operation of the
machine.

Table limit switch is
located at the end of
the clean dish area;

Remove any rack(s) from

this area.

Both the pump motor
and drive motor are
protected by (3) 7 Amp
fuses, located inside
the electrical cabinet.

Punps start} but drive
will not start

Jammed drive chain

Drive motor overload

Inspect the internal
drive chain for foreign
obiects, remove them as
required.

This is caused by a jam
in the drive chain. See
above.

Drive and pump will not
stop

auto start switch is
stuck

Auto start switch is
located at the entrance
of the machine and is
activated by entering
rack(s). This switch
must move freely.
above.



i
o

TROUBLESHCOTING GUIDE (cont.)

PROBLEM LOOK FOR CORRECTIONS
Water overflows out 1. Scrap baskets are 1. Clean scrap baskets
from machine clogged with foocd according to SHUT DOWN
soil procedurs

2, Overflow drain blocked 2, Remove final rinse pan
and check for blockage
in overflow drain

3. Washing buss boxes or 3. These items should be

sheet pans flat on angled toward the
dish rack rear of machine
Washables are not cleaned 1, Check soap dispenser 1. Check and fill soap
properly ) ‘ . dispenser
2. Wash tubes clogged 2. Clean wash tubes
according to SHUT DOWN
procedure
3. Rinse nozzles clogged 3. Clean out blocked
nezzles
4., Final rinse temperature 4. Adjust temperature and
low : ' pressure of incoming
hot water to specified
requirements - - 0T -
5. Curtains not 1nstalled 5. Install all curtains
properly - ‘ accoxrding to specified
‘requirements

The wproblems indicated previcusly (above) ars considered genaral machine
maintenance and are not covered under Adamation Service Warranty. Please rule
out thése problems and corrections before calling your authorized service

representative.

The following adjustments are meant to be performed by authorized Adamation
service representatives:

TROUBLESHOOTING GUIDE — FOR AUTHORIZED ADAMATION SERVICE REPRESENTATIVES

PROBLEM LOOK FOR CORRECTIONS
Machine starts, then 1. Low water level in 1. Increase set time on
stops and auto fill tanks automatic £ill timer
turns “ON” {Plug in)
Final rinse doesn’t 1. Incorrect final rinse 1. Decrease set time on
turn “ON"” or turns “ON” timer setting final rinse timer

too late



b
B

TROUBEESECOTING . QUIDE — FOR AUTECRIZED ADAMATICON SERVICE REPRESENTATIVIS (cont.;

PROBLEM LOCK FOR CORRECTIONS
Machine turns “OFE” 1. Incorrect machine 1. Increase set time on
before rack completely timer setting machine timer
exits machine 2. Chain drive clutch 2. Rdiust tension on chain
slipping drive clutch

*See CLUTCH ADJUSTMENT*

Incorrect thermostat 1. Adjust thermcostat for
setting electric heat. Thermo-
stat is located inside

heater element

[

Tank temperature too low

enclosure
Drive chain stops when 1. Chain drive clutch . 1. Adjust tension on chain
engaged onto dishrack slipping drive clutch

*See CLUTCH ADJUSTMENT?

CLUTCH ADJUSTMENT

The chain drive clutch installed on this machine is a friction disc type clutch.
It has been factory set to slip when the drive chain or the dish racks encounter
any obstacles. This unit should only be adjusted by factory trained or Adamation
authorized service répresentatives.” Improper adjustment ~could cause :serious
damage to your dishwasher, dishracks, and/or injury to the operators. To adjust
the chain drive clutch:. :

ll' Remove the lower section of the electrical céntrol panel cover. This will
allow access to the chain drive motor and clutch. ’
Loosen the set screw on the adjustment nut of the drive chain clutch.

2.
3. Place three (3) full racks of dishes into the machine.
4. When the machine starts, it should pull these racks through the machine. By

applying pressure toe the exiting rack of the machine, the drive chain clutch
should slip. . . .
5. If the drive chain clutch doesn’t slip, loosen the 'adjusting nut on the end

of the clutch until it begins te slip.

Repeat step #4 to make sure drive chain clutch is able to pull three (3)
racks through the machine.

Tighten the set screw on the adjustment nut to secure drive clutch settings.
Re-assemble the lower section of the electrical control panel cover.

iO\

~J

|

w



GENERAT:
technical drawinéé'pf“the ﬁafféfinéorporated into
Rach drawing contaifis a parts breakdown
A description ¢f each part and the

The following pages contain
your SLAP Series ‘dishwashing machine.
list with associated Adamation part numbers.

quantity of eéach part necessary. _ RS
Orders for replacement parts should Béeaddressed to:

|
WWW.SESRERANDS.COM |
!

TOLL FREE (88H) 323-8500

ACME
fPENGUIN
ETERE

PHONE NUMBERS'

325»122 “?Qoo

FaY NUMBER coLTh

25;135 '“7;16% 4%:?636)  :tT'f: WZF 7901 . .1' Z26- “"”.r

belng ordered
asslgned,




NOTES: 1. SET HKEIGHT OF RACK SLIDES T0 /8"
I,.....l_ ABOVE CABINET OPENING AS SHOWN
2

. SET CABINET-OPENINGS AT 34"
ABOVE FINISHED FLOOR AS SHOWN:

_

51;

S T e

® 5%E
_—_—:::::“_":_::‘_‘_::::’:c

_-—
)
®
N

\
;

SEE NOTE #1 i [

S it
,iwk«ganﬂu,, SO

Ak el

e

19X3%

,_ _. | / 25)27)(28
p (8)

\ Ly a !
@666@0@ | @&

o SLAP 44. Emzzbmzm@ymmmgmz #1 (LEFT ENTRY)
; FIGURE &-1 :

O
>
T




.
(=]

INDEX | PART NUMBER | PARTS LIST-----SLAP 44 DISHWASHER ASSEMBLY #1 (LEFT ENTRY) | GNTY
NO. PER
ASSHLY
{ N.P.N. | CABINET, SLAP 44 (REF. DHG#D2M-1-386/F) i
2 N.P.N. | BASE, SLAP 44 [REF. DHGZD2M-1-388) 1
3 | 42-0684-802 | RISER PIPE, SLAP 44, LEFT HAND i
4 | 42-0655-700 | WASH ARM, HIGH PRESSURE, S/S 8
5 | 75-0830-806 | CAP, WASH ARM, 3/4" NPT, PLATED 8
8 N.P.N. | GASKET, WASH PUMP/RISER, §" X 5° 1
7 N.P.N. | MOTOR, WEG WASH PUMP, 2 H.P. 1
8 N.P.N. | PUMP, PRICE RC300 1
g N.P.N. | COUPLING, 3" NEOPRENE PIPE 3
10 | 42-0865-300 | NIPPLE, 3" WODIFIED PUMP 2
11 | 41-0624-400 | INTAKE, SLAP 44 MACHINE PUMP 1
12 N.P:N. | DAAIN VALVE, ROTARY, PVC 1
13 | 14-0649-400 | TAIL PIECE, DRAIN {
14 | 22-0126-407 | HOOK, DOOR 1
165 | 14-0147-800.| BRACKET, DOOR HOOK | 2
16 | 41-0137-800 | SUPPORT, SCRAP BASKET, SLAP 44 1
17 | 42-0664-700 | BASKETS, SCRAP, SLAP 44 3
18 | 42-0664-500.{ PAN, FINAL RINSE, SLAP-44 {
19 | 41-0824-700 |- TUBE, OVERFLON, SLAP 44 1
20 | 41-0137-800 | BAFFLE, CURTAIN, SLAP 44 - 4
2t | 44-0421-900 | ROD, CURTAIN, 24-5/8" LONG 4
22 | 70-1450-005 | CURTAIN, 16" LONG 2
23 | 70-1450-008 | CURTAIN, 20" LONS 2
24 |. N.P.N.. .| BODY. ELECTRIC:CABINET - (REF. DWG#D2E-1-2027/8) i
25 | 60-7500:002 | STUD, 1/4-20°X 1/2° LONG, §/8 - 52
26 | 60-7500<003 | STUD, 1/4-20 X 3/4" LONG, S/S 16
27 | 10-1800-420 | WASHER, FLAT, 1/4°, /3 70
28 | 10-1903-420 | NUT, ELASTIC STOP, 1/4-20, 8/ . - 66 -
29 | 10-1108-518 | SCREW, HEX, 5/16-18 X 1" LONG, /S - 2
30 | 10~1800-548 | WASHER, FLAT, 5/18", §/S o 4
31 | 10-1801-548 | WASHER, LOCK, 5/16", S/S 2
32 | 10-1900-518 | NUT, HEX, 5/16-18, 5/5 2
33 | 42-0247-100 | SLIDES, PACK, 1-SET, SLAP 44 1
34 | 32-087-105 | BLANK, FLANGE, NO HOLES, 3" X 3", 5/8 {
35 | 19-4201-500 | GASKET, RED RUBBER, 3" X 3" X /8" THICK 2
38 | 10-1800-420 | NUT, HEX, FINISH, 1/4-20, S/S 4
37 | N.P.N. | TOP, ELECTRIC CABINET (REF. DWG#D2E-1-2027/8) {
38 N.P.N. | BAFFLE, ELECTRIC CABINET (REF, DHG#D2E-1-2027/B) i
-39 | 10-1003-B32 | SCREW,” PAN HEAD, #8/32 X-3/8" LONG, 'S/S 6
40 N.P.N. | ELBOW, 3-1/2° X 90°, C.I. 1




L %J
| it
| I
: !
/G i

SLAP 44 DISHHASHER ASSEMBLY #2 (LEFT ENTRY)
. ¢ % FIGURE 5-2 B




2%,

PARTS LIST——-——SLAP 44 DISHWASHER ASSEMSLY #2 (LEFT ENTRY)

GNTY

INDEX | PART NUMBER
NO. PER

ASSMLY
1 N.P.N. CABINET, SLAP 44 (BEF. DWG#D2M-1-38B/F) {
2 N.P.N. ASSEMBLY, CHAIN TRACK, S/S, SLAP 44 (REF. DWGADEM-2-472/A) 4
3 N.PUN. SUPPORT, CHAIN TRACK, S/S. SLAP 44 (REF. DWG#DZM-2-472/A) 2
4 N.P.N. SHAFT, DRIVE, S/S, SLAP 44 (REF. DWG#D2M-2-472/A) 1
5 N.P.N. SHAFT, IDLER, S/S, SLAP 44 (REF. DWG#D2M-2-472/A) 1
8 | 41-0220-500 | BEARING, 1/2" BLOCK, 2-BOLT, NYLON 2
7 N.P.N. COLLAR, 1/2" SHAFT, NYLON 2
8 N.P.N. SPROCKET, 1/2 BORE, #50B42 2
9 | 70-4050~025 | KEY, #7 WOODAUFF 2
10 | 40-1120-143 | BOLT, HEX HEAD, 3/8-1B X 2-1/2" LONG, S/S 1
11 | 40-1900-346 | NUT, HEX, 3/8-16, S/S 1
12 | 10-1800-316 | WASHER, FLAT, 3/8", S/S 2
13 1 10-1801-346 | WASHER, LOCK, 3/8", S/S 1
14 N.P.N. % LUINK, CONNECTING, #50-DD3 42
15 { N.P.N. | % CHAIN, #50 PEER, 13 PITCHES 12
16 | 41-0220-700 | % PUSHER, RACK, 12 GA. 5/S 24
17 N.P.N. | MOTOR, BISON, 220V, 12RPM, 1PH 1
18 N.P.N. ' CLUTCH, HERSEY FRICTION 1
19 N.P.N. SPROCKET, " FOR HERSEY CLUTCH, #35A22 1
20 N.P.N. - BRACKET, MOTOR, S/S. SLAP 44 (REF. DWG#D{M-2-206) 1

21 | 70~0900-035 | CHAIN, #35 12 ft
22 | 70-0905-135 | .LINK; . #35 CHAIN MASTER {
23 N.P.N. SPHOCKET, DRIVE, #35B26 1
24 | 10-1005-032 | SCREW, PAN HEAD, #10/32 X §/8" LONG, S/S 4
25 | B0-7500-002 | STUD, 1/4-20 X 1/2" LONG, S/S 18
26 | 60-7500-006 | STUD, 1/4-20 X 1-1/2" LONG, S/S 4
27 | 10-1800-420 | WASHER, FLAT, 1/4", S/S 20
28 | 10-1903-420 | NUT, ELASTIC STOP, 1/4-20, S/S 20

% NOTE: FOR DETAIL ASSEMBLY OF CHAIN 0OG AND DRIVE CHAIN, PLEASE

REFER TO FIGURE 5-6.



fa
g%

SLAP 44 DISHWASHER CABINET DOOR ASSEMBLY

FIGURE 5-3
INDEX | PART NUMBER PARTS LIST---—- SLAP 44 DISHHASHER CABINET DOOR ASSEMBLY GNTY
NO. PER
ASSMLY
1 42-0138-700 | DOOR, WASH CABINET 1
2 N.P.N. TUBE, DOOR HANDLE, 1-3/16" DIA. X 12" LONG, §/S t
3 N.P.N. ENDS, DOOR HANDLE 2
4 55-7400-4%0 | SWITCH, DOOR, MAGNETIC 1
5 B0-7500-003 | STUD, 1/4-20 X 3/4" VONG, S/S 2
B 10-1800-420 | WASHER, FLAT, 1/4", S/S 2
7 10-1903-420 | NUT, ELASTIC STOP, 1/4-20, S/8 2
8 N.P.N. STUD, #8-32 X 3/8" LONG, S/S 2
g 10-1800-420 | WASHER, FLAT, #8-32, 3/S 2
10 | 40-1B04-832 | WASHER, LOCK, #8-32, S/S 2
11 | 10-1906-832 | NUT, ACORN, #8-32, 8/S : 2
12 | 65-7109-046 | SEAL, WASH CABINET DOOR, 19-1/4" LONG 1




MAIN PLUMBING MANIFOLD

(P/N 42-0B65-101)

{P/N 42-0865-102)

AUTO FILL TOP LINE HANIFDLD {P/N 42-0BE5-103)

SLAP 44 DISHWASHER PLUMBING MANIFOLD ASSEMBLIES

FINAL RINSE TOP LINE MANIFOLD

N
[e]

FIGURE 5—4

INDEX | PART NUMBER PARTS LIST—-"“HSLAP 44 PLUMBING MANIFOLD ASSEMBLIES - GNTY -
NO. . PER

ASSMLY
1 75-7500-521 } STRAINER, WATTS #27 1
2 75-0026-016 | ADAPTER, WRT, 1/2" CX M . 14
3 65-4922-004 | TUBING, COPPER, 1/2" X 1-1/4" LONG B
4 75-7602-070 | TEE, WAT, 1/2" CXCXC 4
5 75-1702-004 | ELBOW, WRT, 1/2" C X C X STREET 7
B N.P.N. | SOLENOID, 1/2" HAYES, 24GV 2

7 75-8202-004 | UNION, 1/2" C X C 4 -
8 65-4922-004 { TUBING, COPPER, 1/2" X 1-7/8° LONG 1
g B5-4922-004 | TUBING, COPPER, 1/2" X 2-5/8" LONG 2
10 | 75-7550-115 | SYPHON BREAKER, 1/2°, WATTS 2
11 | 65~4922-004 | TUBING, COPPER, /2" X 1-1/2" LONG 3
12 | 75-0026-015 { ADAPTER, WAT, 1/2° CXF 2
13 | 75-0751-502 | FLUSH BUSHING, 1/2" C X 1/4" F 2
14 | 75-6201-002 | PLUG, SQUARE HEAD, 1/2° NPT 1
15 | B5-4922-004 | TUBING, COPPER, 1/2° X 2-1/2" LONG i
16 | 19-1500~204 | WASHER, 7/8" ID X 1-1/4" 0D 4
17 | 19-4200-500 | GASKET, 7/8" ID X 1-1/4" 0D 2




NOTES: 3

1. USE SILICONE SEALER ON ALL PARTS _
FASTENING THROUGH -TANK AND HOOD.

9 USE TEFLON TAPE ON ALL THREADED CPVC JOINTS.

SLAP 44 DISHWASHER PLUMBING ASSEMBLY (LEFT ENTAY)
FIGURE 5-5 )




W]
w

(LEFT ENTRY)

GNTY

INDEX | PART NUMBER PARTS LIST---—-SLAP 44 PLUMBING ASSEMBLY
NO. PER
ASSHLY
1 N.P.N. CABINET, SLAP 44 {REF. DWG#D2M-1-386/F) . . 1
2 | 42-06885-101 | MANIFOLD, MAIN PLUMBING, SLAP 44 B 1
3 | 42-0665-102 | MANIFOLD, FINAL RINSE TOP LINE, SLAP 44 ¢ 1
4 | 42-0865-103 | MANIFOLD, AUTO FILL TOP LINE, SLAP 44 1
5 | 42-0659-203 | STANDOFF, PULPER PLUMBING, S/S 2
6 | 70-1000-526 | CLAMP, #12, 9/18" TO 1-1/4" 2
7 | 60-7500-002 | STUD, 1/4-20 X 1/2" LONG, S5/% 11
8 ] 10-1B00-420 | WASHER, FLAT, 1/4", S/S 11
9 | 10-1903-420 { NUT, ELASTIC STOP, 1/4-20, S/S 11
10 | 44-0621-600 | HANGER, FINAL RINSE PIPE, S/S 2
14 | 41-0624-500 | GUARD, FINAL RINSE PIPE, 5/S 1
12 N.B.N. COUPLING, 1/2" F X 1/2" F, CPVC 1
13 |- 75-5131-004 { CLOSE NIPPLE, 1/2", BRASS . 1
14. N.P.N, TEE, 4/2" F X F X F, CPVC 1
15. N.P.N. TUBING, -1/2" X 27-1/4" LONG, CPVC 1
16 | N.B.N. ELBOW, -4/2" F X F X 90°, CPVC 1
17 | 42-0864-400 | PIPE, FINAL RINSE SPRAY - - 2
18 | N.P.N. THERMOMETER, HMILJOKO 2
19 “N.P.N. GAUBE, PRESSURE, MILJOKD ‘ {
20 | . N.P.N FITTING, COMPRESSION, 1/2" M X 1/4” _TUBING, BRASS 1
24 N.P.N. FITTING, COMPRESSION, 1/4" F X 1/4" TUBING, BRASS 1
22 | 19-1500-200 | WASHER, 7/8" ID X 1-1/2" 0D, /S ~ .. - 2
23 | B0~-5502-104 | NUT, LOCK, 1/2" NPT 1




9-§ J4N6Id
ATHWASSY NIVHD 3ATHQ-900 NIVHD HIHSYMHSIO S3IH3S dV71S

J7/€-8 AH3AZ S800 NIVHI F0vdS

. OINI HILSWH E-00

. ONIH VNS -

" NIVHD §/5 0G# —

c-G JHNAIA NO QF-FT#SW3LT OL H343H
JSYId "SHAEWAN LU¥ed NOILYWYOY HO4 ‘3UON

C o (HaHSNd - H0v)

© 900 NIVHO



L5 3HN914
i ﬁ>mhzm 1437 >4mzmmm< QZHmHs HAHSYMHSTO #¥ d¥1S

HILIMS ¢
Lav1s 0Lny _

A et o et e
. i
H H

JIONd0S
48NIY ¥NL4

DHOZMJDm ,
T4 01nv




~y

i

INDEX | PAART NUMEER | PARTS LIST--———-SLAP 44 DISHWASHER WIRING ASS'Y {LEFT ENTRY) {  GNTY
NO. | pm
| ASSMLY
1 N.P.N. CABINET, SLAP 44 (REF. DWG#D2M-1-386/F) 1
2 N.PN. BACK PANEL, ELECTATCAL, SLAP 44 (REF. DWG#DRE-1-2027/B) 4
3 N.PN. PLATE, BAFFLE, EELECTRICAL, SLAP 44 (REF. DHG#D2E-1-2027/8) 3
4 N.PLN. PLATE. GAUGE/SWITCH, ELEC., SLAP 44 (REF. DWG#D2E-1-2027/B) 1
5 NP N, COVER MAIN ELECTRICAL, SLAP 44 (REF. DWB#DRE-1-2027/B) 1
5 N.PN. COVER. CHAIN. ELECTRICAL, SLAP 44 (REF. DHGAD2E-1-2027/B) 1
7 | 55-7400-170 | SWITCH, DOOR, MAGNETIC D
8 | 45-0442-700 | ASSEMBLY, PADDLE SWITCH, SLAP 44 1
9 N.PN. ASSEMBLY, ELECTRIC HEATER, VULCAN 1
10 N.P.N. FITTING, LIGUITITE, 4/2" X 90° 3
14 N.P.N. FITTING, LIQUITITE, 1/2° X 45° 5
12 N.P.N. FITTING, LIQUITITE, 1" STRAIGHT: - 2
13 N.P.N. FITTING, STRAIGHT WIRE STRAIN RELTEF . 2
443 N PN, | LIQUITITE. 1/2"D X 46" LONG (FINAC RINSE} - 1
14 N.P.N. LTQUITITE, 1/2°D X-15* LONG- (AUTO FILL) -~ S
14¢ | - N.P.N. LTQUITITE, 1/2"0 X 15" LONG. (CHAIN DRIVE} - i
14d N.P.N. LIQUITITE, 1/2°D X 27" LONG  (WASH PUMP) - Sy
15 N.P.N. LIQUITITE, 1"D X 27" LONG (ELECTRIC HEAT) 1
18 | 19~4201-700 | GASKET, ELECTRIC HEAT, 2-3/8 2
17 N.P.N. | SWITCH, RAPID SENSOR FLOAT 1.
I8 | 60-7500-002 | STUD, 1/4-20 X 4/2° LONG, S/S 4
18 | 10-1800-420 | WASHER, FLAT, 1/4% S§/S- 8
50 | 10-1903-420 | NUT, ELASTIC STOP, 4/4-20, S/5 8
54 | 10-1003-832 | SCREW, PAN HEAD, #B/32 X 3/B" LONG, S/S 20
22 N.P.N. | STUD, #8/32 X 3/8" LONG, S/S 4
23 | 10-1801-832 | WASHER, FLAT, #8/32 °5/S 4
24 | 10-1903-832 | NUT, ELASTIC STOP, #8/32, S/S 4




/ AUTD START
SHITCH

240 YOLT
PILOT LIGHT

o 7 ol O_

5 AMP CIRCUTT BREAKER

5 AMP CIRCUIT BREAKER

13

ON/OFF SHITCH

1 [~ T®
] : - ‘
e 4 TEf

5
—‘77731 i g 3 — TSN S P
STy § | PILOT LISHT
[T wacsme g A - :
bl | TIMER - :
— | - 006R INTERLOGK
o ‘ el ) . SAITEH
B xR i AUTO-FILL o '
i AL [ Tken
' i) el o
S £ | N
g

1&) '*V )
RN i 0@ '

EONTADTOR AN

0O

. \\_*

gs FIN%HE;NSE .I W
o = |
eI
4

IRy

(D)
(-]
2
m

©
-
=
g

Lug g g
s

&g

1 AUTO FILL
@ SOLENOTD
THERMOSTAT

SLAP 44 DISHWASHER ELECTR

LEGEND:

i
I (16X24(25)
I |
! i
%
FINAL RINSE FLGAT
SOLENGID SWITCH

ICAL CONTROL BACK PANEL WIRING ASSEMBLY
FIGURE 5-8

INTERNAL COMPONENT WIRING (208 VOLT)
EXTERNAL COMPONENT WIRING {208 VOLT)
INTERNAL COMPONENT KIRING (24 VOLT)
EXTEBNAL COMPONENT WIRING (24 VOLT)



PARTS LIST—-—- SLAP 44 DISHWASHER ELECTRICAL CONTROL

GNTY

INDEX | PART NUMBER
NO. BACK PANEL WIRING ASSEMBLY PER
ASSHLY
i N.P.N. BACK PANEL. ELECTRICAL, SLAP 44 (REF. DHG#D2E-1-2027/8B) 1
2 N.P.N, LUB, GROUNDING, BRASS 4
5 | 55~1050-321 | CONTACTOR, LINE, 40A, 240V 2
4 | 55-7000-006 | SOCKET, PLUG IN, B-PIN i
5 | 58-7900-158 | TIMER/RELAY, PLUG IN, 24V i
8 N.P.N. TIMER, DELAY OFF 1
7 | 55-7800-700 | TIMER, UNIVERSAL ARTISAN 1
8 N.P.N. TRANSFORMER, STANCOR #£PB575 4
g N.P.N. AELAY, DETROL, 3CA, 24V, SPOT 1
10 | 55-2860-802 | LIGHT, PILOT, RED, 24V 1
11 | 55-0970-002 | BREAKER, CIRCUIT, 5A, P/B 2
12 | 55-2860-801 | LIGHT, PILOT, AMBER, 240V 1
13 N.P.N. SWITCH, ROCKER, SPST, ITW 1
14 | 55-7400-170 | SWITCH, PROXIMITY, MAGNETIC 2
15 N.P.N. SCREW, - PAN HEAD, #6/32 X 7/8" LONG, 5/5 4
46 . | 10-1003-632 | SCREW,' PAN.HEAD, #6/32 X 3/8" LONG, S/S 8
17 | 10-1004-632 | SCREW. PAN HEAD, #8/32 X 3/46" LONG, S/S- -8
18 | 60-7500-002 | STUD, 1/4-20 X 4/2" LONG, 5/ - 1
19 | 10-1800-420 | WASHER, FLAT, 1/4", §/S . - 2
o0 | 10-1803-420 | NUT, ELASTIC.STOP, 1/4- 20, 5/5 2
21 | B80-7500-004 | STUD, 1/4 20 X 1-1/2° LONG S/S 1
22 N.P.N. HOLDER, “FUSE, " HKP~BBHH -~ 1
23 N.P.N. FUSE, '1/B AMP ABC -~ 1
24 N.P.N BLOCK, 3 POLE FUSE, BMB033P 1
25 N.P.N FUSE,. TIME DELAY, 7 AMP- FNM 3




B iz
Fre T4

o T

ACHTHE
IR

§ 187
Eg HEATER '—ﬁm‘
2E | comacion . CONTACTSR
& . : rhr
3 PULE
FUse BLack| ® i

MOTOR WIRES TO
BE THHN #14 AHg

; E/E{o

2hp/208V/B4

g
doe n = !

208 VOLTS 48 AMPS S0HZ SPH. ! P . -

(TOTAL OF ACTUAL AMPS REGUIRED) ! P i i
DISCONNECT AWPS TO BE FACTORED AND | ol = i i M
DETERMINED BY LGCAL CCOES HITH ;:{ :{ :_,{ St = i i ;
APPROPRIATE FUSABLE ENCLOSURE BY oTHERS. 111 -11%] = f E !

- s o o 2w off m b e o et e o
T || WASH PUMP MOTOR i
!
i
1

e et e

______ a

DRIVE MOTD
1/20hp/208Y/ .54

1

HEATER ELEMENT
15kW/208V/ 424

SLAP 44 DISHWASHER ELECTRIC HEATER, WASH PUMP. AND DRIVE MOTOR WIRING DIAGRAM
FIGURE 5-3

iy ]
e






